
F:\P2022\0052\A10\Deliverables\Report\20231030_Coventry RI Sewer Facility Plan.docx 

Appendix A 

Coventry High School OWTS Alternatives Memorandum 

DRAFT



F:\P2022\0052\A30\Deliverables\Memorandum\Alternatives Analysis\20230719_Coventry High School Alternatives Analysis.docx 

 T E C H N I C A L      M E M O R A N D U M 

TO: Daniel Parrillo, Town Manager 
Town of Coventry, Rhode Island 

FROM: Laura Marcolini, P.E., Fuss & O’Neill, Inc. 
Douglas Brisee, P.E., Fuss & O’Neill Inc. 

DATE: July 21, 2023 

RE: Town of Coventry, RI High School OWTS Alternative Evaluation 

Introduction 
Coventry High School (Owner) is located nearby Johnson’s Pond as an unsewered parcel. Wastewater 
treatment is facilitated by an onsite wastewater treatment system (OWTS) south of the School’s Walter 
[...]
trained and experienced operators.  Working with our technicians in the field, our operators are able to 

significantly reduce the time required to commission and train. Our operators bring an enhanced level of 

support offerings for our clients by being able to provide a range of services such as full plant Operations 

contracts for the life of the plant, routine maintenance and membrane CIP support, ongoing training, monthly 

reviews, remote diagnostics and troubleshooting support. 

AWC strives to bring added value to our clients. We believe that with our experience, proprietary designs, 

manufacturing capabilities, our field service and full lifecycle support, we bring intangible value to our clients. 

1.3 Safety First – HSE at AWC 

A company's most valuable resource is the employees. AWC is committed to ensuring all workers (those who 

work at AWC, and those who with AWC such as contractors and Owners’ representatives) to have a safe working 

environment.  

A safety-first mentality is of the highest priority to all staff. AWC takes pride in our excellent safety record, which 

is reflected in the 1+ million hours worked with ZERO Lost Time Injury incidents. Our goal is to maintain an open, 

cooperative workplace environment where everyone is invested in each other’s health and safety.  

DRAFT



Coventry High School Wastewater Treatment Plant 
Budgetary Quote for Fuss & O'Neill 

AWC Number: 46780  

Proprietary & Confidential Page 5 of 24 

AWC strives to provide a sound and minimal risk work environment for each employee through the prevention of 

accidents, occupational illness, and injuries. We prepare and implement a site-specific Health and Safety Plan for 

every site that we work on and conduct a safety kickoff at the beginning of every project. On-site, our staff 

completes daily safety toolbox meetings to review safe work practices for the day and identify any risks that may 

be encountered.   

1.4 Project Execution Approach 

AWC project execution follows a rigorous approach, based on processes and procedures used at the major EPCM 

companies (see Figure 1). This means our documentation and quality standards for project design, procurement, 

fabrication, assembly, testing, and Startup are robust and thorough to minimize any risks to the Client when our 

package arrives at site. Our team includes senior engineering project managers that have executed large 

industrial projects for major blue-chip resource clients. 

AWC strives to bring added value to our clients. We believe that with our experience, proprietary designs, 

manufacturing capabilities, our field service and full lifecycle support, we bring intangible value to our clients. 

1.5 Quality Assurance/Quality Control Program 

AWC is committed to providing quality, efficient systems that meet applicable regulatory and customer 

specifications. Our Project Quality program confirms deliverables and milestones that are consistent with the 

scope of work defined in the project. The overall project performance is measured against these criteria using 

quality assurance and quality control techniques.  

The purpose of this program ensures that AWC has a documented procedure for project management as well as 

a Quality Assurance/Quality Control (QA/QC) plan for every project. The objective is to execute and deliver a 

superior product to the Owner and implement actions to achieve planned results for continual improvement.  

The output of the project deliverables should be consistent with the planning activities (i.e. quality reviews, test 

performance, customer acceptance, etc.). Any corrective and preventive actions identified will follow established 

procedures to ensure similar situations do not arise in the future. The following factors are taken into 

consideration for each project executed by AWC: 

• Project Overview – Provides the background and justification for the project. 

DRAFT



Coventry High School Wastewater Treatment Plant 
Budgetary Quote for Fuss & O'Neill 

AWC Number: 46780  

Proprietary & Confidential Page 6 of 24 

• Quality Standards – Defined by AWC, the customer, regulatory bodies, and other relevant stakeholders. 

• Quality Tools – Tools and techniques used by the Project Management Team to manage the objectives of 

the project. 

• Responsibilities – Team member roles (including the Management Representative) are outlined to ensure 

ownership, accountability, and success of the project. 

• Quality Assurance – Key processes that support the project and determination of evaluation methods 

and frequency (reviews, inspection & testing, customer acceptance and commissioning, etc.) 

• Monitoring – Project related information is monitored to ensure quality objectives are suitably managed.  

Project team members are solicited for their progress, actions are assigned, and resources are allocated 

as appropriate. 

• Quality Control Procedures – Listing of QC controls and activities that are required in the project. 

• Inspection and Testing – Verification and validation activities to confirm objectives of the project have 

been accomplished. Our in-house testing capabilities include:  

o A 10,000 USG Freshwater Storage Tank 

o Water Recirculation Test Pumps Range from 400gpm @ 20psi to 200gpm @85psi 

o Complete Water, Electrical and Automation Testing Station 

o Up to 600V Capabilities 

• Changes – Suitable mechanisms for review, communication, and implementation of necessary changes to 

the Project Quality Plan are critical for subsequent stages of production and operations. 

• Records shall be maintained to support the Project activities and the resulting management. 

 

  

DRAFT



Coventry High School Wastewater Treatment Plant 
Budgetary Quote for Fuss & O'Neill 

AWC Number: 46780  

Proprietary & Confidential Page 7 of 24 

1.6 Facility 

AWC has a 60,000 ft2 integrated office, warehouse, and manufacturing facility in Langley, BC. 

Fabrication Machine Shop 

  
• 27,000 ft2 Fabrication Area 

• Specialized in Aluminum, Stainless, and Carbon Steel 

• Four – Full Length Crane Bays 

• 20+ Welding Machines 

• 20-ton Lift Capacity 

• Sheer & Plasma Cutting 

• Hydrostatic Testing 

• Large Round Tank Welding Rollers 

• CWB 47.1 and 47.2, ASME B31.3 Certified / Compliant 

• Lathe (22”x90” capacity) 

• Milling Machine (40” dia. c/w 30” vert. travel) 

• Press Brake & Sheer 

• 50-ton Press 

• Industrial Parts Washer 

• Multiple Band Saws (capacity up to 31.5”) 

Electrical Panel Shop  Shipping / Receiving 

  
• CSA 22.2 & UL 508A certified 

• 26’ Overhead Clearance 

• 18,000 ft2 Indoor Warehouse  

• Four Loading Bays, 3 at Grade 

• 20-ton Lift Capacity (when crane loading) 

• Four Forklifts (3,000-17,000 lbs) 

DRAFT



Coventry High School Wastewater Treatment Plant 
Budgetary Quote for Fuss & O'Neill 

AWC Number: 46780  

Proprietary & Confidential Page 8 of 24 

Secured Yard QA/QC Testing Capabilities 

  

• Large Paved Yard Area (Fully Enclosed Portions) 

• 24hr Monitored Security 

• Large Crane and Truck Loading Area 

• Local Off-Site Storage Capabilities 

• Full Quality Assurance Program  

• 10,000 USG Freshwater Storage Tank 

• Water Recirculation Pumps (400-200gpm @ 20-85psi) 

• Complete Water, Electrical and Automation Testing 

Station 

• Up to 600V Capabilities 

 

 

DRAFT



Coventry High School Wastewater Treatment Plant 
Budgetary Quote for Fuss & O'Neill 

AWC Number: 46780  

Proprietary & Confidential Page 9 of 24 

2 PRELIMINARY TECHNICAL PROPOSAL  

The WWTP plant scope of supply is based on a turnkey package for installation on site by the Owner. The package will 
be delivered in multiple modules including the EQ, aeration tank, MBR tank and process building. Tanks will be 
constructed of marine grade aluminum. Piping will be Schedule 80 PVC, CPVC for air lines, and chemical tubing for 
chemical dosing.  

The system is designed to operate on its own, without daily intervention from operators.  The wastewater treatment 
system is factory tested for proper operation, as are the pump and blower skids which are complete with piping, valves, 
pump and motors.  These systems require only hook ups for power, communication, raw water, treated effluent, waste, 
drains and a pressurized service water supply. The plant is designed to operate automatically. Manual duties to 
support the automatic operation consists of maintaining adequate treatment chemical levels, including sodium 
hypochlorite (bleach) and citric acid as necessary for membrane cleaning.  

Prior to shipping, the system is assembled and fully wet and dry tested. The intent is to ship pre-assembled and pre-
wired, however, some items may be removed for shipping (clean in place tank, permeate pumps, etc.) which are re-
assembled and re-terminated at site using “plug and play” type connectors wherever possible. 

The treatment system is designed to treat the flowrates included in Table 1: 

 

Table 1: Design Flow Characteristics  

 
  

DRAFT



Coventry High School Wastewater Treatment Plant 
Budgetary Quote for Fuss & O'Neill 

AWC Number: 46780  

Proprietary & Confidential Page 10 of 24 

2.1 Design Criteria for the Packaged Wastewater Treatment System 

 

 
 

 

  

 

 

 

 

2.2 Process Summary  

2.2.1 Influent Wastewater and Screening Process 

Influent screening shall be completed using a maximum of 2.0 mm openings. Screenings openings of 1.0 mm has 
proven to provide more successful MBR facilities and should also be considered. 

2.2.2 Membrane Bioreactor Treatment System 

Wastewater from the screening system will enter the equalization tank.  This tank is sized to allow for a more 
continuous wastewater flow to the biological treatment process where bacteria consume the organic material in the 
wastewater (BOD).  The processes are described in summary in the following sections. 

 
2.2.2.1 Aerobic Tank 

Screened wastewater will first enter the aerobic tank where it will mix with return activated sludge (RAS) from the 
membrane bioreactor.  The incoming wastewater and the RAS are mixed by fine bubbles from the aeration system 
within the tank.  The tank is operated to accomplish both BOD oxidation using dissolved oxygen as the electron 
acceptor.  Dissolved oxygen (DO) is critical to the biological process; therefore, in-basin DO meter will installed in the 
aeration tank to continuously monitor the DO levels and will control the VFD of the aeration blowers.  If the DO drops 
too low, the blower VFDs will ramp up to produce more oxygen.  If the DO gets too high, the VFDs can be turned down 
to minimize power consumption. 

Oxygen will be added to the aeration tanks from air provided by the aeration blowers.  Each tank will have a dedicated 
blower with a swing spare blower.  Air is piped to the aeration tank and diffused into the aeration using fine bubble 
diffusers set in the bottom of each aeration tank.  The diffusers create micro-fine bubbles that allow oxygen to easily 
diffuse into the aeration basin water.  There will be two headers of diffusers in each aeration basin, and each header is 
removable to facilitate periodic maintenance of the diffusers (approximately once every 7 – 10 years).   

 
2.2.2.2 RAS/WAS Pump Skid 

The RAS/WAS pumps will be mounted on a pump skid with two pumps (1 duty, 1 standby) to recycle the mixed liquor 
from the aeration tank to the membrane tank at a ratio of approximately 4 parts RAS to every one part influent 
wastewater.  Sludge is periodically wasted from the RAS/WAS pump line to the Aerated Sludge Holding Tank 

DRAFT



Coventry High School Wastewater Treatment Plant 
Budgetary Quote for Fuss & O'Neill 

AWC Number: 46780  

Proprietary & Confidential Page 11 of 24 

according to an operator-set timed interval throughout the day.  Proper sludge wasting will assure the treatment plant 
operates at the correct solids retention time (SRT) depending on the time of year and the influent nitrogen load to the 
treatment plant. The pump configuration is summarized in Table 4. 

 
Table 2: RAS/WAS Pump and Aerated Sludge Holding Tank Design 

Design Criteria Value Unit 
RAS/WAS Pumps   

Number 2 + 1 duty + spare 

Type Goulds Centrifugal  

Design flowrate, each 80 gpm 

Design pressure 10 ft head 

 
2.2.2.3 Membrane Bioreactor Tank 

Mixed liquor from the end of the aeration tank will be pumped to the membrane bioreactor tank.  There will be five 
membrane racks included in each the membrane bioreactor tank.  Each rack will be connected to an air header to 
provide periodic air scouring of the membranes to help keep the membrane surface clean.  This aeration also helps to 
keep a dissolved oxygen level throughout the membrane tank.  Permeate pumps pull clean water through the 
membranes and leave the bacteria in the membrane bioreactor tank.  The permeate pumps are centrifugal pumps that 
are capable of suction lift.  The pumps are designed for two pumps in service with one standby. 

Following the membrane tank, the concentrated mixed liquor will overflow a 
weir and flow by gravity back to the head of the aeration tank in the form of 
Return Activated Sludge (RAS). 
 
1Values calculated at design ADF unless stated otherwise 

The membranes will periodically require chemical cleaning to maintain the 
flux rate through the membrane.  The clean-in-place (CIP) membrane 
cleans occur approximately once every three months depending on water 
quality.  The CIP will use sodium hypochlorite (bleach) to remove organic 
contaminants and a follow-up clean with citric acid to assure proper flux 
maintenance through the membranes.  The exact chemical recipes will 
depend on the wastewater characteristics, but initially will start with a 3 g/L 
bleach solution, followed by a 1% citric acid solution through each 
membrane module to prevent membrane scaling.  The chemical cleaning 
system will consist of a chemical makeup tank easily accessible from 
ground level and a pump to head tank on the top of the membrane tank.   

2.3 Treatment Tanks 

The process tanks consist of 1 stainless steel 304 tank. The tank provides sufficient hydraulic retention to meet all the 
treatment requirements.  All tanks are prewired and pre-piped and undergo extensive FAT programs at AWC before 
shipping to site.  SS304 was selected due to the long term corrosion free performance of the material in wastewater 
treatment duty.  Coated mild steel tanks often experience coating failures due to improper surface preparation and 
even the best coatings typically need maintenance and repairs after 10-20 years in service.   

The outer perimeter of the tanks a lined with aluminized 2” foam core panels providing R15 insulation.   

DRAFT



Coventry High School Wastewater Treatment Plant 
Budgetary Quote for Fuss & O'Neill 

AWC Number: 46780  

Proprietary & Confidential Page 12 of 24 

Having the tanks installed parallel to the equipment module keeps the piping and electrical connections short and 
importantly within the thermal envelop preventing the risk of pipe freeze-ups and failure with out the cost and expense 
of operating heat tracing.  Heat tracing is also prone to failure over the years. 

Note that a minor amount of heat tracing may be required for the incoming raw sewage pipe, the treated effluent 
discharge pipe and Cam lock sludge connection depending on the final design of the client specified systems.  AWC 
will work with the contractor to determine the requirement and provide a heat trace proposal if it is required. 

Foundation fastening responsibility 
AWC will perform seismic anchor sizing as per the specification and applicable governing codes and standards. AWC 
will include and stamp anchor details showing the required anchor reaction force, anchor size, material and grade  on 
general arrangement drawings, included in the shop drawing package. AWC's design will be authenticated by our 
Structural Engineer. Please note: Anchor supply and all calculations related to concrete strength, embedment depth 
and/or epoxy selection and any other associated calculations/design shall be by others.  
 

 

2.4 Proposed Layout 

 
  

DRAFT



Coventry High School Wastewater Treatment Plant 
Budgetary Quote for Fuss & O'Neill 

AWC Number: 46780 

Proprietary & Confidential Page 13 of 24 

Sample Layout (reference only) 

DRAFT



Coventry High School Wastewater Treatment Plant 
Budgetary Quote for Fuss & O'Neill 

AWC Number: 46780 

Proprietary & Confidential Page 14 of 24 

Plant Type AWC-MBR-40 

WWTP sized for peak flow of 40,000 gallons per day. 

The WWTP comprises affine screen and compactor with fine screen, EQ tank, aeration tank, MBR system, UV, 
blower system and chemical dosing 

Inlet System (designed for 40,000 GPD) 
• Inlet piping with one of each of the following:

o Inlet flange (tie-in point) and manual isolation valve (ball valve);
o flow meter;
o Inlet pressure gauge with diaphragm isolation; and
o Manual control valve (diaphragm valve).

• Inlet fine screen and compactor (automated) (Quantity: 1) including:
o Covered rotary drum screen with 1 mm punch hole screen and compactor;
o Screen sized for instantaneous peak flow of 140 gpm;
o Intermittent spray wash (using effluent);
o High-level sensor;
o Screen to be installed on site (by Others) with gravity flow to EQ tank;

Equalization System 
• Equalization provided in one train sized for 6 hours retention time including:

o Equalization Pre-Aeration tank (quantity: one):
▪ Coarse bubble aeration diffusers;
▪ Level transmitter;
▪ High and low level float switch;
▪ Fully enclosed tank with vent (gooseneck and bird screen);
▪ Insulated and designed for outdoor installation.

o Blower regenerative, oil-free, air cooled, filter and pressure relief valve, installed in a sound enclosure
to be installed in the Building (by Others) (Quantity: one);

o EQ Transfer Pumps (2 x 100%) to pump to the Aeration tank
• Aeration tank

▪ Total available hydraulic retention time: 4 hours per train;
▪ Mixed liquor suspended solids typical 7,500 mg/L;
▪ Fine bubble aeration diffusers;
▪ Level transmitter;
▪ High and low level float switch;
▪ Fully enclosed tank with vent (gooseneck and bird screen);
▪ Insulated and designed for outdoor installation.

• Membrane system provided in two, sized for 40,000 gpd including:
o Feed pump with VFD;
o membrane modules in series

▪ Membrane Type: Ultrafiltration
▪ Brand: PermaFlux V-10
▪ Material: PVDF
▪ Membrane Area (per module): 214.8 sf
▪ Pore Size: 40 nm
▪ Temperature Range: 41F to 158F (5-70 C) (for operation)
▪ pH Range: 5-10 for operation (1.9-12 for cleans)
▪ Max TMP: 20 psi (expected running TMP between 6 and 15 psi)
▪ Flow Configuration: Outside-In

DRAFT



Coventry High School Wastewater Treatment Plant 
Budgetary Quote for Fuss & O'Neill 

AWC Number: 46780  

Proprietary & Confidential Page 15 of 24 

o Automated membrane cleaning, each train configured separately: 
▪ Automated, chemical free backwash (every 10 to 30 minutes); 
▪ Maintenance clean once a week (chemicals depend on water quality): 

• Citric acid for inorganic scaling; and 
• Sodium hypochlorite for organic scaling; 

• Sludge Holding Tank provided in one train sized for 10 days retention time including: 
o Sludge holding tank (quantity: one): 

▪ 2100 ft3  Operating volume; 
▪ Coarse bubble aeration diffusers; 
▪ Level transmitter; 
▪ High and low level float switch; 
▪ Fully enclosed tank with vent (gooseneck and bird screen); 
▪ Insulated and designed for outdoor installation. 

o Blower regenerative, oil-free, air cooled, filter and pressure relief valve, installed in a sound enclosure 
to be installed in the Building (by Others) (Quantity: one); 

o Sludge decant pump (1 x 100%) to pump decant to the Aeration tank. 
o Camlock for vacuum truck connection. 

2.4.1 Chemical Systems 

• System pH control one common system with one of each of the following components: 
o pH sensor;  
o soda-ash day tank with mixer and containment pallet; 
o Level sensor (ultrasonic); 
o soda ash chemical pump: 

▪ Peristaltic pump with automated speed control; 
▪ pressure relief valve; and 
▪ injection port. 

• Membrane maintenance clean – citric acid - one common system with one of each of the following 
components: 

o Chemical peristaltic pump with manual rheostat speed control; 
o foot valve; 
o pressure relief valve;  
o injection port; and 
o containment tray. 

• Membrane maintenance clean – sodium hypochlorite - one common system with one of each of the following 
components: 

o Chemical peristaltic pump with manual rheostat speed control; 
o foot valve; 
o pressure relief valve;  
o injection port; and 
o containment tray. 

• UV Disinfection  
o 30 mJ/cm2, 70% (minimum) 

 

2.4.2 Instrumentation Summary 

• one pH/ORP sensor Hach, Endress Hauser, or equivalent (Qty 1); 
• one TSS sensor Hach, Endress Hauser, or equivalent (Qty 1); 
• magnetic flow meters: 

DRAFT



Coventry High School Wastewater Treatment Plant 
Budgetary Quote for Fuss & O'Neill 

AWC Number: 46780  

Proprietary & Confidential Page 16 of 24 

o inlet (Qty 1); 
o discharge (Qty 1); and 
o permeate (Qty 1). 

• Level transmitters (Qty 4); 
• High-level switches (Qty 3) 
• Pressure transmitters two per membrane train (Qty 2); 
• Pressure gauges with diaphragm (Qty 8); 

PLC control system for fully automatic operation 

Access ladder and walkway 

A commissioning report  

Operation and Maintenance Manual 1 digital and 3 hard copies 
Startup, Commissioning and Training: Startup, Commission and Training is included in price to a maximum 
of:  

• 7 days on site  

• Total one trip to site 

 

2.5 AWC Standard Scope of Work  

AWC’s scope includes the following project requirements: 

• Process, mechanical, electrical and pipe design for the packaged or modular plant 

• Drawing preparation including P&I, Layouts, Electrical and Mechanical 

• Equipment fabrication  

• System assembly  

• Factory Acceptance Testing  

• Shipping to site 

• Commissioning and Training including O&M manuals 

 
  DRAFT



Coventry High School Wastewater Treatment Plant 
Budgetary Quote for Fuss & O'Neill 

AWC Number: 46780  

Proprietary & Confidential Page 17 of 24 

3 BUDGETARY PRICING 

AWC’s Budgetary pricing is provided below. Note: This pricing is based on preliminary design based on limited 

project information and is subject to change.   Pricing is to be used for budgeting purposes only.  

 

Item# Quantity Equipment Description Unit Price 

1 1 Membrane Bio Reactor AWC-MBR-40 $1,300,000 

Total: $1,300,000 

*Includes shipping and commissioning   

 

3.1 Currency 

All pricing excludes taxes and is in USD currency. 

3.2 Payment Terms 

Payment milestones for any project proceeding to the contract phase shall be:  

• 10% net 30 upon receipt PO 

• 25% net 30 upon submission of drawings 

• 55% net 30 upon purchase of major equipment 

• 10% net 30 upon readiness to ship 

3.3 Terms and Conditions 

AWC Standard Terms and Conditions are attached in Appendix A for reference. 

3.4 Customer Scope of Supply 

The following is not included in AWC’s scope and will be the responsibility of the customer on delivery: 

• Receiving, unloading and suitable storage of material 

• Cleaning of tanks and equipment following shipment, if required.  Shrink wrapping or tarping of 

systems is available if shipping or security conditions require. 

• Installation of all equipment supplied 

• Site preparation, foundations and building work 

• Piping connections, yard piping, drain piping, or other piping outside the tank, skid, or plant 

structures 

DRAFT



Coventry High School Wastewater Treatment Plant 
Budgetary Quote for Fuss & O'Neill 

AWC Number: 46780  

Proprietary & Confidential Page 18 of 24 

• Design, supply, and installation of pipe connections between tanks and air blower(s) or backwash 

pumps 

• Design, supply and installation of field electrical wiring and conduit between control panel(s) and 
[...]
any services supplied by AWC.  Any implied or express conditions or warranties regarding the Equipment imposed by 

any applicable Sale of Goods legislation or other legislation are hereby excluded.  Any liability of AWC with respect to 

the Equipment or services supplied will end on the expiry date of the Warranty.  Only the identified Client may make 

a claim under this Warranty.  The Warranty shall not be transferrable, without the prior written consent of AWC, which 

shall not be unreasonably withheld.   This Warranty shall be interpreted in accordance with the laws of British 

Columbia, Canada and any claims under this Warranty or otherwise against AWC shall be resolved exclusively by the 

courts in Vancouver, British Columbia.  

 

Warranty Period 

12 months from start-up or 18 months from ready to ship notification, whichever is earlier. DRAFT



Budgetary Proposal © 2023 Fluence Corporation 

Our local Representative is AQUA Solutions, Inc. 
Contact isJim Deluca @ (617) 480-9643    
 

 

 
 
BUDGETARY PROPOSAL 
 

Fluence’s Packaged MABR Solution 

Prepared for Coventry, RI High School WWTF 

Fuss & O’Neill 

Proposal No: 2023 - 121  

Proposal Date: May 5, 2023 

 

Attn: Mssrs. Ryan Morais & Douglas Brisee  
 
Fluence is pleased to provide you with this budgetary proposal for an onsite wastewater treatment 
packaged plant with a flow rate of 40,000 gpd, using Fluence’s innovative MABR technology. This si not a 
membrane separation device for clarifying effluent but our proprietary aeration system for nitrification . 
 
Overview 
Fluence combines advanced water treatment technologies and proven delivery platforms to optimize the 
water cycle for the 21st century. We provide the middle market with local, sustainable, and fast-to-deploy 
water and wastewater treatment and reuse solutions, empowering businesses and communities 
worldwide to make the most of their water resources.  
 
The Solution 
Aspiral™ L4 Smart Packaged Wastewater Treatment Solution 

 Consistently delivers high-quality effluent with a low energy consumption 
 Packaged design for fast installation and startup  
 Simultaneous nitrification/denitrification (SND) provides increased efficiency  
 Smart operation requires minimal maintenance, resulting in lower operating costs 
 A modular solution allows for future expansion  

  

DRAFT



Fluence’s Scope of Supply and Responsibilities  
 Influent Flow Equalization (Tankage by others) 

o Manual course screen  
o 1.5 mm rotary fine screen with manual backup screen 
o Mixing blower on separate skid 

 One (1) Aspiral L4 Packaged Biological Treatment System, each unit includes:  
o One (1) 40-foot tank, four (4) MABR T2 Spiral Towers, internal pipelines, valves, and connections. 
o Fine and course bubble diffusers 
o MABR chamber mixing/aeration blower on separate skid  

 Containerized secondary clarifier 
o WAS/RAS pump 
o Chlorine dosing pump (Contact us if you prefer to use UV for Disinfection) 
o Chlorine contact tank (or UV Feed tank) 
o Anoxic Selector Tank Zone for MLSS and Influent mixing  
o Instrumentation for secondary treatment (incl DO, NH3  to manage our aeration system) 
o One (1) MemTalk PLC Based Electrical Control Panel w/ 10 inch HMI and Motor Starters  

 Biological treatment design, process flow diagram, P&ID, and preliminary general layout drawings 
(including hydraulic profile and elevations, excluding constructor drawings) 

 DDP to Coventry, RI 
 1 Trip and 5 Days for Installation Supervision 
 1 trip and 5 Days of Start-up and Commissioning 

 
Scope of Supply and Responsibilities – by others 

 Raw wastewater feed into Fluence battery limits 
 Use of existing concrete plant for EQ and Sludge Storage 
 Pre-treatment equipment to include at the minimum: 

o FOG trap (to reduce FOG in raw wastewater to less than 60 mg/l)  
 Civil detailed design and works for overall site 
 Installation of equipment and tanks  
 Interconnecting piping, Aspiral L4 container inlet and outlet piping, aeration piping, fittings and 

valves  
 Detailed site electrical design and onsite electrical supply, electrical works and communication  
 Discharge of treated effluent 
 Sludge disposal (according to local requirements)  
 Containers for screenings or compactor 
 Electrical and communication (wired/mobile) supply to main control cabinet 
 All permits and related fees 
 See Appendix 3 for details +  (Decommissioning by others to Fluence Specs and Directions) 

 

DRAFT



Budgetary Proposal © 2023 Fluence Corporation 

Our local Representative is AQUA Solutions, Inc. 
Contact isJim Deluca @ (617) 480-9643  

CAPITAL COSTS AND LEASING COSTS: 
The following table details the pricing for delivery of the services outlined in this proposal. This pricing 
is valid for 60 days from the date of this proposal: 

Description Price [USD] 

Option #1 – Purchase price (see Appendix 3) $638,000.00 

Option #2 - Fluence LEquipment ease Terms $9,765.00/Month 

Removal Fee (Fluence will take system off site after 
Decommissioning by others at Fluence Direction) $35,000.00 

Disclaimer: Prices are subject to change if project specifications are changed. 

Client may elect to keep renting the system afte the Lease Term expires at an adjusted cost based upon current CPI vs original 
date of Lease Consumer Price Index levels . 

Services 
 1 Trip and 5 Days Installation Supervision
 1 trip and 5 Days of Start-up and Commissioning
 Any additional working day for Fluence technician will be priced at USD$ 1,200 per day, not

including travel and accommodation.

Terms 
 Payment Terms for capitol purchase:

o 40% down payment

o 50% notification of Ready-To-Ship

o 10% Upon delivery

 Shipment: DDP Freight estimate included in budget price

 Schedule:
o Submittals 4-6 weeks from receipt of down payment and executed contract
o Ready to ship: 20 – 22 weeks from approved submittals

 See Appendix 7 for additional standard terms.

Conclusion
At Fluence, we pride ourselves on partnering with our customers to provide innovative solutions for 
their water challenges while also providing the highest level of service from the proposal stage, through 
successful execution, and beyond.  

Thank you for your consideration,  Bruce P. Stevens - Business Development Manager 

DRAFT



Appendices to Budgetary Proposal No: 2023-121 
 

Table of Contents 

APPENDIX 1   BASIS OF DESIGN 5 

Influent and Treated Effluent Wastewater Characteristics 5 

APPENDIX 2   DESCRIPTION OF PROPOSED WWTP - ASPIRAL™ L4 6 

Aspiral L4 Treatment Process Description 7 

Aspiral L4 Datasheet & Drawings 8-9 
 
 Tipton Dual Cone Clarifier Drawing             10 

APPENDIX 3  PRELIMINARY EQUIPMENT SPECIFICATION FOR A 40,000 GPD PLANT 11 

APPENDIX 4  EQUIPMENT INSTALLATION, START-UP AND COMMISSIONING 12 

APPENDIX 5  ESTIMATED OPERATING PARAMETERS 12 

APPENDIX 6  FLUENCE’S SELECTED MABR TECHNOLOGY REFERENCE SITES 12 

APPENDIX 7  STANDARD TERMS OF SALE 13 

DRAFT



Budgetary Proposal © 2023 Fluence Corporation 

 
 

Our local Representative is AQUA Solutions, Inc. 
Contact isJim Deluca @ (617) 480-9643    
 

Appendix 1 
  

Basis of Design 
 
Fluence’s Aspiral L4 solution as presented was designed according to the parameters of plant capacity 
and influent and effluent quality specified below, are based on the information provided in the RFQ 
document and further Addenda. These assumptions will need to be validated by the customer, prior to 
any commitments by Fluence regarding the scope and/or price. 
 
Fluctuations from the assumed design conditions may influence performance of the WWTP, therefore a 
thorough survey of the raw wastewater characteristic is required. 
 
Influent and Treated Effluent Wastewater Characteristics 
 

Parameter Units 
Typical Influent 

Wastewater 
Effluent Quality 

(mg/l) 

Design flow rate gpd 40,000 

Minimum wastewater design 
temperature 

ºC 12.8 

 

pH range - 6.5 – 8.5 

Carbonaceous biochemical 
oxygen demand  

mg/l 

250 ≤25 

Total Suspended Solids 250 ≤25 

TN (influent) / TN (effluent) 40 ≤10 

ecal coliform n/a 200 per 100 ml 

D.O. n/a 6.0 (min) 

 
 
 
 
 
  

DRAFT



Appendix 2 
  

Description of Proposed WWTP - Aspiral™ L4 
Fluence’s MABR Technology is a low energy advanced aerobic biological treatment, based on the 
Membrane Aeration Biofilm Reactor process, using an enclosed patented spiral membrane aerated 
biofilm reactor.  
 
MABR treatment significantly reduces energy consumption by eliminating the need for compressed air 
for fine bubble aeration of the wastewater. A biofilm forms on the semi permeable membrane 
assembled in a continuous spiral using low pressure oxygen to fuel the nitrifying biomass we form.   

 

 
A constant stream of low-pressure air distributes oxygen to the wastewater through the MABR spirals, 
which consist of membrane sheets and spacers.  This structure produces optimal oxygen transfer 
efficiency using air diffusion from one side of the membrane to the wastewater on the other side.  
 
The oxygen is consumed by nitrifying bacteria on the membrane, creating an anoxic area on the further 
side of the membrane, where de-nitrification and BOD removal occur.  
 

DRAFT



Budgetary Proposal © 2023 Fluence Corporation 

 
 

Our local Representative is AQUA Solutions, Inc. 
Contact isJim Deluca @ (617) 480-9643    
 

Aspiral L4 Treatment Process Description   
 

The proposed Aspiral L4 system has been designed assuming an equalization tank (EQ) will be installed. 
This design allows the unit to safely treat up to 110% of its average hourly capacity.  

The raw wastewater is pumped into a pretreatment unit where it is screened by a perforated 1 mm fine 
screen (FOG trap is required in case oil & grease concentration is higher than 60 mg/L and is NOT 
included in this proposal). 

The pretreated wastewater flows into a selector tank where the influent and RAS streams are mixed and 
flow by gravity to the Fluence Aspiral unit where submerged MABR module will allow simultaneous 
nitrification and denitrification process removing organic matter and nutrient pollutants from the 
wastewater.  

The effluent from the MABR stage flows into an activated sludge compartment (‘CAS’) for BOD polishing 
and then to the a secondary clarifier unit where the it is separated to two phases: clean high-quality 
effluent, and sludge.  

Most of the produced sludge is re-circulated back to the MABR process (RAS) while the rest (WAS) is 
periodically discharged to the sludge holding tank.  

The entire MABR process is monitored and automated using a programmable logic controller with 
remote access with GSM connectivity. 

DRAFT



Aspiral L4 Datasheet 
 

  

DRAFT



 
 

9 
 
 

 
Empty Weight of Aspiral Container – 24,250 lbs                      Operating Weight of full container – 190,00lbs 

DRAFT



 Note: Clarifier System Dimensions may change from this drawing after final design review and submittals 

 

Empty Weight: 19,750 pounds                  Loaded Weight: 175,100 pounds 

DRAFT



Appendix to Budgetary Proposal  © 2018 Fluence Corporation 

Appendix to Budgetary Proposal  © 2018 Fluence Corporation 

Appendix to Budgetary Proposal © 2023 Fluence Corporation 

 
 

11 
 
 

Appendix 3 
 

Preliminary Equipment Specification for a 40,000 GPD Plant  
 
The following specifications refer to the suggested plant design as presented in Appendix 1. 

Component Specification Quantity 

Respon
sibility/ 
Supply 

by 

Comments 

Equalization Tank Manual coarse bar screen N/A 

 
By 

Others in 
Existing 

Concrete 

To Be Determined by Engr 

Feed Pump                           (Supplied By Others) N/A  
Dual pump system installed in 

concrete EQ  tank 

Sludge holding tank 
                    
                             (Cleaned Tank Supplied By Others) 

N/A  To Be Determined by Engr 

Fine Screen 
1.5 mm perforated self cleaning Rotary Strainer with 
manual back up bar screen  

1  
Toro or equal  

Does not include screening 
compactor 

Aspiral L4  

40 ft. special design tank 
Coarse bubble diffusers 
Aeration volume equipped with fine bubble diffusers 
Internal piping, fittings and valves 

1 

Fluence 

4 MABR towers  

Effluent contact tank V = 1,600 gallons 1 30 min contact time 

Containerized Clarifier 
Including a selector zone, clarifier container, electrical 
and control cabinet w pumps + CL2 Contact Tank  

1 Complete System 

Chlorination dosing pump Tipton Standard Tablet Chlorinator 1  Included w CCT 

Instrumentation 
Flow meter, Pressure Indicator, Temp. indicator 
Float switches, DO probe, NH3 Probes, etc 

1 Lot Note preferences b4 order 

FOG trap To reduce FOG to below 60 mg/l 1 

By 
Others 

Only if FOG > 60 mg/l 

Concrete Pads 
According to detailed design made by certified 
constructor 

1 Civil Design Work Others 

Interconnecting Piping and 
electrical wiring 

Scope to be Determined after final design 1 By Others 

 

1. Some of the equipment's specifications might change in accordance with the design detailed. 
  

DRAFT



Appendix 4 
Equipment Installation, Start-up and Commissioning  

(Under Fluence Supervision) 
1.  Installation requirements are estimated to include:  

a.  5 days for qualified installation contractor assembly & debugging assistance by Fluence Corp  
b.  5 days for a certified electrician familiar with local codes and practices 
c.  1-3 day for a lifting crane with operator to set equipment 

2.  Commissioning and startup requirements are estimated to include: 
a.  Local operator 
b.  Seeding: Delivery of 10,000 gallons of screened domestic sludge (preferably from a nitrifying 
WWTP) to the site and added to each Aspiral L4 bioreactor. (optional) 

 
Appendix 5 

Estimated Operating Parameters 
Estimated operating parameters for Aspiral L4 unit include: 

 Sludge production: 
o 1-2% of the daily capacity will be wasted, 1-2% solids.  

 

Appendix 6  
Fluence’s Selected MABR Technology Reference Sites 

 

 
Fluence has over 350 worldwide MABR installations, and over 300 Aspiral packaged plants. 

1 Midland, TX USA 5,000 SES Aspiral S1 

2 Albuquerque, NM USA 10,000 Flying J Aspiral M1+ 

3 CENTA Spain 10,500 CENTA Aspiral S1 

4 One Thousand Trails USA 18,500 
Orenco/Equity 

lifesyle MABR Modules 

5 Boca Chica, TX USA 50,000 
WaterFleet/Space 

X 
Aspiral L4 + UF 

6 Westgrove Philippines 105,700 Manila Water Aspiral L2 

7 Friendship Jamaica 206,000 
National Housing 

Trust 
SUBRE Plant 

8 Liaoning Panjin China 0.8 MGD Liaoning Huahong SUBRE Plant 

9 SV Project – PS3 Cambodia 1.6 MGD Xwater SUBRE Plant 

10 Ma’ayan Zvi Israel 2.8 MGD 
Ma’ayanot 
Hamakim 

SUBRE Upgrade 

DRAFT



Appendix to Budgetary Proposal  © 2018 Fluence Corporation 

Appendix to Budgetary Proposal  © 2018 Fluence Corporation 

Appendix to Budgetary Proposal © 2023 Fluence Corporation 

 
 

13 
 
 

Appendix 7 
 

Standard Terms of Sale 
 

1. Applicable Terms. Fluence Corporation Ltd. (“Fluence”) provides the following Standard Terms and Conditions of Sale (“T&Cs”), which apply to all 
quotations and sales of Fluence’s products and services (collectively, the "Systems"), whether these terms are explicitly included in Fluence’s 
quotation, proposal, acknowledgment, invoice or any other document (collectively "Fluence’s Documentation”) or not. For the avoidance of doubt, 
all purchases are expressly limited and conditioned upon acceptance of these T&Cs, and no provision contained in any order, acceptance, confirmation 
or acknowledgement which is inconsistent with, different from, or in addition to these T&Cs is accepted by Fluence unless specifically agreed to in 
writing. All quotations are valid for a period of sixty (60) days, unless otherwise specified.  
 
2. Delivery. Delivery terms are Ex-Works Fluence warehouse unless Fluence’s Documentation provides otherwise, and the purchaser (whether end-
user, integrator or whatsoever) (the “Purchaser”) agrees that risk of loss with respect to the Systems passes to the Purchaser at the time that the 
[...]
The flow equalization zone (by others) shall handle surge flows and provide additional operation 
flexibility. It shall be equipped with coarse bubble diffusers and MiniJect® pumps capable of delivering 
wastewater into the process train(s). 
 
The plant shall include anoxic, aerobic, and clarifier process zones.  A sludge holding zone shall be 
used for further digestion of wasted sludge and increased operator flexibility. The factory-built system 
shall have an integrated air supply/header system built in. 
 
Typical Drawings 
 
Isometric View (Below Grade Example) 
 
 
 
 
 
 
 
 
 
 
 
 
 
Plan and Sectional View (Example) 
 
 

 
 DRAFT



 
 

 

EVERLAST™ Budget Proposal 
 
 

 

Coventry, RI - ADDIGEST Plant 

Pa
ge

 6 

Estimated Plant Size (Process Design Report & Layout Drawing with dimensions available upon request) 
. 

Width: 12’-0” 
Height: 11’-6” 

SWD: 10’-6” 
 
Nominal Zone Sizes (length / volume or surface area): 
 

Tank 1 Tank 2 
Anoxic Aeration Sludge Holding Clarifier 
14’-8” Length 40’ Length 5’-4” 12’ x 12’ 
1,848 ft3 5,040 ft3 672 ft3 142 ft2 

 

Scope of Supply 
 
Items Included: 

• Factory-built, epoxy coated tankage.   
• 304 stainless steel, 3/4” opening, manual bar screen 
• One (1) WAS/RAS 3-inch AirLift pump 
• One (1) Sludge Holding zone 2-inch Decant pump 
• Air headers 
• Coarse bubble diffusers (SH, Aeration) with drop pipes 
• Valves for diffuser drop pipes 
• HC-142 Hopper type clarifier 
• Tablet Chlorination-Dechlorination Zone 
• One (1) 316SS Anoxic Zone Mixers & Guiderails 
• Two (2) Main Plant Blowers (duty + standby) 
• NEMA 4X Control Panel with relay logic controls 
• Freight 
• Start-up 
 

OPTIONAL ITEMS: 
• 0.25” Perforated Plate Automatic Fine Screen 
• Automatic solenoids and timers for airlifts 
• UV Disinfection 
 

Items Not Included: 
• Unloading and setting of tank(s) 
• Any buildings 
• Interconnecting piping and wiring (outside of tank) 
• Tank Covers 
• Any civil or concrete work 

DRAFT



 
 

 

EVERLAST™ Budget Proposal 

 
 

Coventry, RI - ADDIGEST Plant 

Pa
ge

 7
 

Investment and Timeline: 
 

ADDIGEST Treatment Tank: 
Options: 

$ 895,000  
$ 118,500 OBEX Fine Screen 

Startup Cost: Two Trips, 6 days total Included 

Freight: Included  

Submittal Timeline: 8-10 Weeks (after receipt of complete order details) 

Mfg. Timeline: 
30-34 Weeks (after receipt in Seller’s office of approved Submittal Data) 

*Lead times may change depending on current shop load 

Delivery Timeline: 1 Week (after Manufacturing) 

 
Additional Price Details: 
 
Pricing is based on standard S&L offering and basic controls. Scope changes will affect pricing 
estimates. 
 

The estimated cost of this proposal constitutes a non-binding estimate for certain goods and/or 
services and is exclusive of applicable taxes. 
 
Progress payments (to be determined by credit department) will be required. Non-bonded projects 
require up front payment. 
 
F.O.B. factory plus any taxes, which may apply. Truck/Rail freight allowed to the job site, rail siding or 
nearest unloading area-unloading to be by Buyer.  
 
Smith & Loveless, Inc. will provide one electronic copy of the O&M on CD in PDF format and four hard 
copies of the O&M.  
 
 
 
 
 
 
 

DRAFT



ENGINEERING DATA      

           
   

 
Factory-Built ADDIGEST®  
Treatment Plant 
Design Data Tables 
Page F5 

 

© Smith & Loveless, Inc., 1998, 2010, 2012, 2013, 2014

 

Smith &  
Loveless, Inc.® 

14040 Santa Fe Trail Drive
Lenexa, Kansas 66215-1284

FACTORY-BUILT ADDIGEST® TREATMENT PLANTS  
WITH HOPPER CLARIFIER (DRAWING 53D1014) 

 
TYPICAL DESIGN DATA 

 ENGLISH UNITS 
 
 

MODEL AVG. 
FLOW 

FLOW 
EQUALIZATION AERATION CLARIFIER ANOXIC SLUDGE HOLDING 

VOLUME LENGTH VOLUME LENGTH BOD SURF. 
AREA 

AVG 
SOR VOL LENGTH TKN VOLUME LENGTH 

GPD CF FT CF FT LBS/DAY SF GPD/SF CF FT LBS/DAY CF FT 

12AD30-HC142 30,000 1,008 8'-0" 3,696 29'-3" 51.3 144 208 1,344 10'-8" 11.3 504 4'-0" 

12AD35-HC142 35,000 1,176 9'-4" 4,368 34'-8" 59.8 144 243 1,512 12'-0" 13.1 672 5'-4" 

12AD40-HC142 40,000 1,344 10'-8" 5,040 40'-0" 68.4 144 278 1,848 14'-8" 15.0 672 5'-4" 

12AD45-HC142 45,000 1,512 12'-0" 5,544 44'-0" 76.9 144 313 2,015 16'-0" 16.9 842 6'-8" 

 
 
 
 
 
 

NOTES: 
 
1. Aeration tank loading is based on influent wastewater with 205 mg/L BOD and TSS, and 45mg/L TKN.  
2. For systems requiring nitrification, wastewater temperature is assumed to be > 15°C.  
3. Minimum zone length is 4’-0” due to factory-built V-Crimp tank design.  
4. Sludge Holding zones are sized for a minimum of 8 days of sludge storage capacity. Lower flow systems will 

have more than 8 days, due to the minimum zone length for V-Crimped tanks. 
5. Flow Equalization zones are sized for approximately 6 hours of detention time at the average flow. Lower flow 

systems will have longer detention time, due to the minimum zone length for V-Crimped tanks.  
6. Clarifier Model HC-142 is a hopper type, 12’ wide x 12’ long.  
7. Tank height is 11’-6”, with 10’-6” side water depth. Tank width is 12’-0”.  
8. Maximum single-truck shipment is 60’. 

 
 DRAFT



 
 

 

EVERLAST™ Budget Proposal 
 
 

 

Coventry, RI - ADDIGEST Plant 

Pa
ge

 8 

  Installation Overviews: 
        

Typical Above Grade Plant: 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 

 
Typical Below Grade Plant: 

 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 

 

DRAFT



 
 

 

EVERLAST™ Budget Proposal 
 
 

 

Coventry, RI - ADDIGEST Plant 

Pa
ge

 9 

 
Typical Multi-Tank Plant: 

 
 
 
 
 
 
 
 
 
 
 
 

Typical Plant Installation Inside a Building: 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

DRAFT



Smith & Loveless Inc.

Web: smithandloveless.com • Teléfono: 001.913.888.5201 • FAX: 001.913.888.2173

ADDIGEST®

Packaged Treatment System

Factory-Built ADDIGEST® Delivers Economical Wastewater Treatment

The factory-built ADDIGEST® is an aerobic wastewater treatment 
system designed for both municipal and industrial applications. 
The trade name ADDIGEST® is derived from “add-on-digestion” and 
attests to the versatility of this system. It offers treatment from basic 
BOD and TSS removal to nutrient removal and advanced treatment 
arranged in a single factory-built tank.

•	Design offers virtually unlimited capacity and wastewater 
treatment capabilities.  

•	Design makes the factory built ADDIGEST® easy to install 
and operate with little routine maintenance.  

•	 Inspection occurs on every factory built ADDIGEST®  prior to 
shipment, ensuring quality. 

•	 V-crimped structural walls create greater volume per unit-
dimension than a circular cross section, reducing corrosion 
compared to plants with I-beams for structural reinforcement. 

•	V-crimp also provides greater rigidity and economy in 
manufacturing, while minimizing weight. 

•	VERSAPOX® coating on all surfaces ensures the best 
resistance against corrosion and abrasion.

•	Customize the system for any level of treatment, ranging from 
basic BOD removal to advanced treatment suitable for water 
reuse.  

•	Handles treatment for extended aeration loadings up to 
56,000 gpd (212 cmd) in a single manufactured tank. For 
larger capacities, see Factsheet 1246-2, which features the 
field-erected ADDIGEST® wastewater treatment system. 

•	Add either hopper bottom type clarifiers or all steel circular 
clarifiers with rotating sludge collectors. 

•	Choose either above or below grade installation. 

•	Meet space requirements with end-to-end or side-by-side 
installation, ensuring an efficient footprint for multiple tank 
installations. 

•	Simplify restrictive shipping limitations with the availability 
of component and weld together units.

The Benefits

Design Flexibility

The ADDIGEST® is proven in hundreds of installations.

DRAFT



w w w. S m i t h an d L o v e l e s s . c o m

Bu
lle

tin
 N

o.
 1

24
6 

©
20

18
 S

m
ith

 &
 L

ov
el

es
s 

In
c.

Factory-Built ADDIGEST® Provides Versatile Treatment Options 
Various treatment configurations can be achieved with the versatile factory-built ADDIGEST® to meet particular effluent requirements — 
ranging from pretreatment to effluent water reuse. The factory-built ADDIGEST® also comes in full hopper clarifier and circular clarifier 
configurations. For membrane additions, request S&L bulletin 4000 for TITAN MBR™.

Add-On-Digestion
Flexibility is the key to the factory-built ADDIGEST®. The basic 
system comes equipped with an aeration zone and a clarifier. 
To this, several components can be added to meet effluent 
requirements including: 

• Flow Equalization
• Sludge Storage
• Filtration
• Disinfection (Chlorination or UV)
• Post Aeration
• Dechlorination
• Nutrient Removal (Nitrogen and Phosphorus)
• Nitrification

Multi-train factory-built ADDIGEST® 
installations are available, 

as seen in this picture.

Aeration Zone
Inlet Bar 
Screen

Sludge Storage Zone

Flow Equalization Zone Anoxic Zone 2 Filtration Zone

Anoxic Zone 1

V-Crimp Walls

Top View

Additional System Benefits
• Electrical controls and instrumentation, air blowers,

walkways, grating, access ladders and other accessories are
readily available to provide a complete installation.

• Installation ready, the factory-built ADDIGEST® can be
installed upon arrival, reducing standard delivery time,
erection time and installation costs.

• Smith & Loveless provides single-source responsibility,
from design and process engineering to manufacturing and
installation.

Chlorine Contact Zone

Smith & Loveless Inc.
www.SmithandLoveless.com

Phone: (913) 898-5201
Fax: (913) 888-2173

Integral Hopper Clarifier

DRAFT



Understanding Your Effluent Goals: ADDIGEST ®

Project Name: Virginia City NV
Project Manager: Jeff Hunninghake

Units: US Customary

Date: 4/26/2019

Flow Conditions Site

Avg. Flow 10.0 kGPD Elevation 6,000 ft

Peak Flow N/A kGPD Summer Air Temperature 30 o C Max

Primary Source / Type N/A Winter Air Temperature 11 o C Min

Data Parameter 4 N/A Available Footprint / Area N/A ft.2

Influent Waste Characteristics Effluent Requirements 

Design Flow Rate 10.0 kGPD BOD5 30 mg/L

BOD5 250 mg/L TSS 30 mg/L

TSS 250 mg/L NH3-N #N/A mg/L

TKN 40 mg/L TN 10 mg/L

TP #N/A mg/L TP #N/A mg/L

pH 6.5-8 pH units pH 6.5-8 pH units

Alkalinity 300 mg CaCO3/L Alkalinity (No Less Than) 75 mg CaCO3/L

Min. Water Temperature 13 o C

Max. Water Temperature 30 o C

DRAFT



                 Achieving Results: ADDIGEST ®  Process Design Summary

Units: US Customary

Anoxic Zones

Number Of Zones 1 Zones

Volume Each Zone 845 ft3

Design Anoxic Recycle Ratio 3.1 QIR/Q

Design Denitrification Rate 2.79 lb NO3-N/d

Design Effluent Nitrate 8 mg/L

Aerobic Reactor

Number of Zones 1.0 Zones

Volume Each Zone 1,207.5 ft3

Design Solids Retention Time 16.4 days

Hydraulic Retention Time 21.7 hours

Mixed Liquor Concentration 3,000 mg TSS/L

Volatile Mixed Liquor Concentration 1,825 mg VSS/L

F/M Ratio MLVSS Basis 0.089

BOD Loading Rate 10.16 lb/kft3-d

 Design Goals      

The flow will be transferred  to the aerobic zone from the 
anoxic zone. In Aerobic conditions the biomass reduces 
BOD and oxidizes ammonia to nitrate. This zone is 
designed based on the characteristics listed at right.

 Design Goals      

Flow enters the Anoxic Zone it is combined with a recycle 
flow from the Aerobic reactor. The aerobic reactor 
contains oxydized nitrogen in the form a nitrate. Under 
anoxic conditions, the biomass converts nitrate to 
nitrogen gas while reducing BOD.

Sludge 
Holding

FE Zone Anoxic 
Zones Clarifier

Main 
Blower

FE 
Blower

Aerobic 
Zone

Sludge Out

WAS
RAS

Influent Effluent

DRAFT



                 Achieving Results: ADDIGEST ®  Process Design Summary

Clarifier

Number of Clarifiers 1.0

Clarifier Model HC 58

Total Surface Aera 58.0 ft2

Overflow Rate 172.4 gpd/ft2

Solids Loading Rate 8.6 lb/ft2-d

Flow Equalization

Number of FE Zones 1.0

Peak Flow* N/A kGPD

Equalized Design Flow 10.0 kGPD

Usable Volume Each Zone 543 ft3

Retention Time at Design Flow 7.9 hrs

*Duration of PK Flow: N/A

Sludge Holding

Number of Zones 1.0

Volume Each Zone 543.4 ft3

Estimated Solids Production 13.8 lb TSS/d

Waste Sludge Concentration 5,835 mg TSS/L

Volume of WAS per Day 283.1 gpd

% Solids After Thickening (Est.) 2.0 %

Solids Holding Time with Thickening 49 days

 Design Goals      

Flow enters the FE or Flow Equalization zone and is 
mixed with coarse bubble diffusers to keep solids in 
suspension. At average flow condition, the FE zone can 
hold the water for the retention time, that can help the 
maintenance and improve the consistency of flow to the 
system.

 Design Goals      

As the waste is treated, and solids removed from the 
water, the amount of MLSS in the aeration zone will 
increase. Solids must be removed from the aeration zone 
as to keep the concentration near the design mixed liquor 
concentration. The ADDIGEST® is equipped with a 
sludge holding zone to transfer and hold the excess 
solids until they can be properly dealt with. This zone has 
the capabilities to further concentrate the solids and 
decant the supernatant back to the FE zone. The sludge 
holding zone was designed based the values listed at 
right.

 Design Goals      

After aeration zone, the flow will enter clarifier, where 
biomass and treated wastewater will be separated 
through sedimentation process. Treated wastewater will 
be discharged from clarifier, while biomass will be 
recycled to anoxic zone or sludge holding zone.

DRAFT



                 Achieving Results: ADDIGEST ®  Process Design Summary

Supplemental Chemical Addition

MacroNutrients Phosphorus (P) Removal Design

N Req'd. for BOD Removal 7.5 mg N/L P to be Removed Chemically None mg TP/L

P Req'd. for BOD Removal 1.6 mg P/L Chemical to Use

Dosing Rate N/A lbs/day

Alkalinity Addition

INF Alkalinity (Client Verify) 300 mg CaCO3/L

Supplimental Alk Required? No

Alkalinity to be Added 0 lb CaCO3/d

Aeration Requirements

Diffuser Design Additional Operational Air Requirements
Fine Bubble Diffusers Mixing in Sludge Holding 16.3 scfm
Actual O2 Requirement (AOR) 36.9 lbs O2/d Air For Airlifts 40.0 scfm

Alpha 0.65 Mixing in the Flow EQ 8 scfm

Beta 0.95

Fine Bubble Air 37.8 scfm Total Air Requirements
Total Aerobic Zone Air 37.8 scfm Main Blower 94 scfm

Flow EQ Blower 8 scfm

Power Requirements

Main Blower  Design Flow Equalization Blower  Design

Main - Gauge Pressure 7.4 psi FE Blower Gauge Pressure 7.2 psi

Calculated Power Req'd 5.2 BHP Calculated Power Req'd 0.4 BHP

To supply the system with the required dissolved oxygen for BOD removal, air diffusers are installed in the aeration zone. A 
main blower is used to provide air to aerated zones except FE zone. A FE blower is used to provide air to mix the FE zone. 
The aeration requirements were designed as follows. 

N/A

DRAFT



                 Achieving Results: ADDIGEST ®  Process Design Summary

DGF Filter

Number of DGFs 1.0

DGF Model DGF- #VALUE!

Surface Aera of Each ###### ft2

Overflow Rate ###### gpm/ft2

DGF Length ###### ft2

Chlorination/ DeChlorination

Chlorine Contact Time 48 minutes

Chlorine Contact Volume 178.3 ft3

DeChlorination Contact Time 48.0 minutes

DeChlorination Contact Volume 178.3 ft3

 Design Goals      

DGF Filtration is a polishing process following clarifier to 
futher reduce TSS level in order to comply with stringent 
effluent requirements.  

 Design Goals      

Chlorination is a disinfection process that kills pathogens 
such as bacteria and viruses. Chlorination is often 
followed by dechlorination to removel excess chlorine in 
effluent.

DRAFT



ENGINEERING DATA     

      
   

 
Factory-Built ADDIGEST® 
Treatment Plant 
Specification 
Page F10 

 

© Smith & Loveless, Inc., 1998, 2008, 2010, 2011, 2012, 2013, 2014

 

Smith &  
Loveless, Inc.® 

14040 Santa Fe Trail Drive
Lenexa, Kansas 66215-1284

SPECIFICATION 
FACTORY-BUILT ADDIGEST® TREATMENT PLANT 

 

GENERAL 
The contractor shall furnish and install ________ Smith & Loveless Model ________ AD ________ - _________ 
Factory-Built ADDIGEST® Treatment Plant(s) as shown on the drawings and specified herein. Similar units may be provided 
for parallel operation where the total capacity justifies such construction. Each plant shall be of the extended aeration type 
employing separate compartments for aeration (chlorination) (sludge holding) (flow equalization) (anoxic) (filtration), and 
clarification. The ADDIGEST® Treatment System shall be capable of treating an average total flow of ________ GPD             
 ( ____ CMD) with a total organic loading of ________ pounds (___kg) of 5-day BOD per day. 
 
CONSTRUCTION 
Each ADDIGEST® shall form a complete wastewater treatment plant shippable in ________ major section(s). All steel plate 
forming the bottom, side walls, end plates, trough, partitions and other shell tankage shall be minimum 1/4" (6 mm) thick 
structural grade steel reinforced as required to withstand all hydrostatic pressures. All major treatment and holding zones shall 
be completely dewaterable, independently, when (installed on grade) (buried to a depth of ________ feet or meters) with the 
surrounding water table at an elevation of _________ feet or meters (above) (below) grade level. 
 
All welded steel structural members shall be joined by electric arc welding with fillets of adequate section for the joint 
involved. Where required for additional strength or watertight integrity, such welds shall be continuous inside and out. Inlet 
and outlet connections shall be as shown on the drawings. 
 
AERATION 
The total aeration volume shall be ______ ft.3 ( ______ m3). Dimensions shall be as shown on the drawings. Each air supply 
header shall be provided with air connection couplings, drop pipes and diffusers as shown. A 1" (25 mm) air hose shall be 
provided between the aeration tank and the clarifier for air supply to the airlift pump. Each two inch galvanized pipe diffuser 
shall extend from the air supply header through a 2" (50 mm) ball valve. The ball valves shall provide for individual throttling 
of the air flow. 
 
SLUDGE RETURN 
Sludge return piping shall extend the full length of each aeration tank. RAS and WAS valves shall be provided as shown.  A 4” 
(100 mm) diameter sludge return pipe shall be installed between the aeration tank and clarifier as shown on the drawings. 
 
CLARIFIER 
(OPTION A - HOPPER BOTTOM) CHECK IF REQUIRED 
The clarifier shall be a welded steel structure, rectangular in plan section and shall have one or more sludge hoppers. The walls 
shall be structural grade steel plate not less than 1/4" (6 mm) thick. All structural shapes used for reinforcing and bracing shall 
have 1/4" (6 mm) minimum thickness in the thinnest section. All welded steel structural members shall be joined by electric arc 
welding with fillets of adequate section for the joint involved. Where required for additional strength or watertight integrity, 
such welds shall be continuous inside and out. Coating shall be as specified herein. Inlet and outlet connections shall be as 
shown on the drawings. 
 
The sludge return from each clarifier hopper shall incorporate a _______" ( ______ mm) diameter airlift pump. The airlift 
pump shall have a maximum discharge rate of _______ GPM ( ____LPS) using not more than ________ CFM ( _____LPS) of 
air. Each airlift pump shall have an air inlet flow regulating ball valve. Sludge return piping, surface skimmer, waste sludge 
piping, control baffles and valves shall be as shown on the drawings. 
 
 
 

DRAFT



ENGINEERING DATA     

      
   

 
Factory-Built ADDIGEST® 
Treatment Plant 
Specification 
Page F11 

 

© Smith & Loveless, Inc., 1998, 2008, 2010, 2011, 2012, 2013, 2014

 

Smith &  
Loveless, Inc.® 

14040 Santa Fe Trail Drive
Lenexa, Kansas 66215-1284

The clarified liquid shall pass over the edges of the effluent weir, into the effluent trough, which shall be connected to the 
clarifier outlet pipe. The adjustable weir plate shall be 1/8" (3 mm) aluminum plate and shall have 1" (25 mm) deep 90  
V-notches spaced approximately 4" (100 mm) apart. The scum baffle shall be 1/4" (6 mm) steel plate x 6" (150 mm) deep 
welded to the tank wall. 
 
The clarifier surface area shall be ________ ft.2 ( ______ m2). 
 
CLARIFIER 
(OPTION B - CIRCULAR) CHECK IF REQUIRED 
The clarifier shall be a welded steel structure, circular in plan, and shall have a rotating sludge collector. Dimensions shall be as 
shown on the drawings. The tank walls and bottom shall be structural grade steel plate not less than 1/4" (6 mm) thick. All 
structural shapes used for reinforcing and bracing shall have 1/4" (6 mm) minimum thickness in the thinnest section. All 
welded steel structural members shall be joined by electric arc welding with fillets of adequate section for the joint involved. 
Where required for additional sectional strength or watertight integrity, such welds shall be continuous inside and out. Coating 
shall be as specified herein. Inlet and outlet connections shall be as shown on the drawings. A _______" ( ______ mm) 
diameter steel inlet stilling well shall be provided. 
 
Sludge removal shall consist of a rotating vacuum-type sludge collector and sludge riser pipe. Neoprene squeegees shall be 
attached to the sludge collector. The riser and collector pipe shall be attached to a support bearing and drive which shall 
support the weight of the riser and collector pipe by means of a ball bearing assembly. The drive unit shall be a worm gear 
speed reducer with a direct-coupled 1/2 HP (0.37 kW), three-phase, _____ volt, ____cycle TEFC drive motor. The worm gear 
unit shall drive the collector by means of sprockets and chain and shall have a torque limiter mounted on the drive unit 
sprocket to limit the torque applied to the collector mechanism. The drive shall be mounted on the bridge for easy access. The 
air supply pipe for the return sludge airlift pump shall pass through the top of the support. The maximum pumping capacity 
shall be _________ GPM ( _____LPS) using ________ CFM ( _____ LPS) of air. 
 
Scum removal shall consist of a steel skimming arm, which rotates the scum to the skimming box. (Scum shall be prevented 
from rotating past the skimming box by a flexible anti-rotation bar.) The scum shall enter the skimming box over an aluminum 
weir in the clarifier so that only the scum and the top layer of water are removed. The scum shall be discharged from the 
skimming box to the aeration tank. Both the sludge return airlift and the scum removal airlift shall be controlled by means of 
plug valves. 
 
A ________" ( _______ mm) wide walkway bridge, designed for minimum deflection, shall span the clarifier and support the 
sludge scraping mechanism while maintaining the proper clearance without binding. (An aluminum access ladder shall be 
provided by the clarifier Manufacturer.) 
 
An effluent weir shall be provided around the entire periphery of the clarifier. To exclude scum, the effluent shall be collected 
by means of submerged orifices. 
 
The clarifier surface area shall be ________ ft.2 ( _____ m2) The effective volume shall be _______ gallons ( _____liters). 
 
FLOW EQUALIZATION TANK 
(OPTIONAL ITEM; CHECK IF REQUIRED) 
The flow equalization tank shall have a capacity of ________ gallons ( _____ liters). Dimensions shall be as shown on the 
drawings. A Smith & Loveless MINI-JECT® pneumatic ejector shall be provided capable of delivering 1 GPM to _______ 
GPM (0.1 LPS to _____ LPS) of wastewater at design head. The pumping rate shall be infinitely adjustable between these 
limits and shall be adjusted by a throttling valve in the air supply line. All openings and passages shall be large enough to 
permit the passage of a sphere 3" (75 mm) in diameter. S&L MULTIFUSER® diffuser(s) shall be provided and all necessary 
air control valves. 
 

DRAFT



ENGINEERING DATA     

      
   

 
Factory-Built ADDIGEST® 
Treatment Plant 
Specification 
Page F12 

 

© Smith & Loveless, Inc., 1998, 2008, 2010, 2011, 2012, 2013, 2014
[...]
The specifications and drawings detail Smith & Loveless equipment and represent the minimum standard of quality for both 
equipment and materials of construction.  The contractor shall prepare his bid on the basis of this equipment for the purpose of 
determining the low bid without consideration of a possible substitute. 
 
Substitution of other makes may be considered if the equipment proposed for substitution is superior or equal in quality and 
efficiency to the standards of quality named in the specifications and this is demonstrated to the satisfaction of the engineer. 
Contractors wishing to offer a deduct for substitute equipment shall include the following submittal information with their 
proposal. 
 
BID SUBMITTAL  
This submittal shall include all necessary information for the proper determination of the acceptability of the proposed 
substitution, and shall not necessarily be limited to the following: 
 

A. Complete description of the equipment, system, process, or function, including a list of system components and 
features, drawings, catalog information and cuts, Manufacturer’s specifications, including materials description. 

B. Performance data and curves, and power requirements. 
C. Outside utility requirements, such as water, power, air, etc. 
D. Functional description of any internal instrumentation and control supplied including list of parameters monitored, 

controlled, or alarmed. 
E. Addresses and phone numbers of nearest service centers and a listing of the Manufacturers or Manufacturer’s 

representatives services available at these locations, including addresses and phone numbers of the nearest parts 
warehouses capable of providing full parts replacement and/or repair services. 

F. A list of five installations in the state where similar equipment by the Manufacturer is currently in similar service; 
include contact name, telephone number, mailing address of the municipality or installation, engineer, Owner, and 
installation contractor; if five installations do not exist, the list shall include all that do exist, if any. 

G. Detailed information on site, architectural, structural, mechanical, plumbing, electrical, and control, and all other 
changes or modifications to the design and construction work necessary to adapt the equipment or systems to the 
arrangement shown and/or functions described on the drawings and in the technical specifications.  This shall include 
plan view and section sketches illustrating any additional space requirements necessary to provide the minimum 
adequate clear space within and around the equipment for operation and maintenance, as shown on the drawings and 
specified. 

H. All differences between the specifications and the proposed substitute equipment shall be clearly stated in writing 
under a heading of “differences”. 

I. Other specific submittal requirements listed in the detailed equipment and material specifications. 
 

DRAFT



ENGINEERING DATA     

      
   

 
Factory-Built ADDIGEST® 
Treatment Plant 
Specification 
Page F16 

 

© Smith & Loveless, Inc., 1998, 2008, 2010, 2011, 2012, 2013, 2014

 

Smith &  
Loveless, Inc.® 

14040 Santa Fe Trail Drive
Lenexa, Kansas 66215-1284

EVALUATION 
Approval of the substitution to bid as an alternate shall in no way relieve the contractor from submitting the specified shop 
drawings for approval or complying fully with all provisions of the specifications and drawings. 
 
If substituted equipment is accepted. The contractor shall, at his own expense, make any changes in the structures, piping, 
electrical, etc., necessary to accommodate the equipment.  If engineering is required due to substitution of alternate equipment, 
the contractor shall pay for all engineering charges. 
 
To receive final consideration, copies of the Manufacturers’ quotations for the equipment may be required to document the 
savings to the satisfaction of the engineer.  It is the intent that the owner shall receive the full benefit of the savings in cost of 
equipment and the contractor’s bid price shall be reduced by an amount equal to the savings.  In all technical and other 
evaluations, the decision of the engineer is final. 
 
TYPICAL BID FORM 
[ADD TO BID FORM AS APPLICABLE TO ABOVE SELECTED OPTION] 
 
OPTION 1 
For reasons of standardization, bids shall be based on the named equipment.  Alternate bids will not be allowed. 
 
OPTION 2 
Bids shall be based on the named equipment.  Alternate/substitute equipment may be offered as a deduct, provided all 
conditions of the “manufactured equipment” section are met. 
Alternate/Substitute Manufacturer _________________________________________________________________. 
 
Deduct $______________. 
 
 

DRAFT



4100 Peavey Road • Chaska, Minnesota 55318 • USA 
Telephone: (952) 448-6789 • Email: info@newterra.com • Fax: (952) 448-7293 

PROCESS DESIGN REPORT AND 
PROPOSAL 
UNISYSTEM PACKAGE WASTEWATER TREATMENT PLANT 

Project Name: High School WWTP – Coventry, RI 

Proposal #2302235.R0 

5/5/2023 

Designed by: Alex Danuser, EIT, Newterra Corporation, Inc. 
The enclosed information is based on preliminary data provided by the owner/engineer. This data has been reviewed 
and has been utilized as the basis of the following design recommendations. There may be unknown factors which 
would alter the design recommendation. Newterra Corporation, Inc. assumes no responsibility for the validity or any 
risks associated with the use of modeling software or industry standard assumptions. Newterra Corporation, Inc. 
assumes no responsibility for or liability resulting from the use of the recommendations provided as part of the subject 
design. 

Copyright 2023, Newterra Corporation, Inc. 

DRAFT



 

4100 Peavey Road • Chaska, Minnesota 55318 • USA 
 Telephone: (952) 448-6789 • Email: info@newterra.com • Fax: (952) 448-7293  1 

1. Design Specifications 
 

1.1. Average Flow Rates 
 
The wastewater treatment system has been designed for 24-hour / 7-day flow. The 
system will have a design average flow of 40,000 gallons per day. 
 

1.2. Influent Water Quality 
 
Influent water quality parameters have been provided by the engineer. 

 
PARAMETER INFLUENT UNITS 

BOD5 250 mg/L 
TSS 250 mg/L 
TN 40 mg/L 
P 8 mg/L 

Water Temp, Min 55 °F 
Water Temp, Max 70 °F 

 

1.3. Effluent Requirements 
 
Effluent Requirements listed below have been provided by the engineer. 
 

PARAMETER EFFLUENT UNITS 
BOD5 20 mg/L 
TSS 20 mg/L 

NO3-N 10 mg/L 
 

2. Design Considerations 
 

2.2. Pre-Biological Unit Process 
 
Neutralization is recommended/required if the pH is expected to fall outside of 6.5-8.5 for 
extended durations. 
 

2.3. Process Aeration 
 
The aeration system has been designed to provide 1.3 lbs O2/lb BOD5 applied and 4.6 
lbs O2/lb TKN applied at the design average flow. 
 
No denitrification credits have been assumed. No assimilation credits have been 
assumed. 

DRAFT



 

4100 Peavey Road • Chaska, Minnesota 55318 • USA 
 Telephone: (952) 448-6789 • Email: info@newterra.com • Fax: (952) 448-7293  2 

The aeration system has been designed with a mixing intensity greater than 30 
SCFM/1000 ft3, which is sufficient to maintain suspension of all solids. 
 

2.4. Process Conditions 
 
Sufficient alkalinity is required for nitrification as approximately 7.1 mg alkalinity (as 
CaCO3) is required for each milligram of NH3-N nitrified. If the raw water cannot support 
this consumption while maintaining residual alkalinity concentration of 50 mg/L, 
supplemental alkalinity shall be provided (by others). 
 
The effluent quality is predicated upon the ability of the sludge to settle to reasonable 
levels to prevent the discharge of TSS. An SVI of 150 is assumed. 
 
Maximum fats, oils, and grease to the biological process unit is 100 mg/L. Depending on 
the nature of the FOG, reduction in activated sludge treatment is unpredictable. If FOG 
effluent requirements exist, FOG should be reduced to the effluent limit prior to the 
biological unit process. High FOG levels may also cause poor settling and excessive 
foaming, resulting in effluent quality degradation. 
 

3. Equipment Summary 
 

3.2. Tanks 
 
One (1) Prefabricated Steel Treatment Plant Section, consisting of: 

• 6,300 gallon Anoxic tank 
• 22,573 gallon Aeration Tank 
• 6,000 gallon Sludge Holding Tank 

 
One (1) Prefabricated Steel Treatment Plant Section, consisting of: 

• 19,427 gallon Aeration Tank 
• 7,891 gallon Dual-Hopper Clarifier 

 
Corrosion Protection for Steel Tanks, consisting of: 

• Interior vessel surface protection (Tnemec N69 Epoxy), 12-16 mils TDFT 
• Exterior vessel surface protection (Tnemec N69 Epoxy), 12-16 mils TDFT 
• Cathodic protection with six magnesium anodes 

 
3.3. Screening 

 
One (1) Bar Screen 

 
  

DRAFT



 

4100 Peavey Road • Chaska, Minnesota 55318 • USA 
 Telephone: (952) 448-6789 • Email: info@newterra.com • Fax: (952) 448-7293  3 

3.4. Anoxic Tank 
 
One (1) Submersible Mixer, consisting of: 

• 0.5 hp, 460V, 3-phase, 60 Hz 
 

3.5. Aeration Tank 
 
Two (2) Aeration Blowers (One Duty, One Standby), consisting of: 

• 7.5 HP, 460V, 3-phase, 60 Hz 
• 230 CFM at 5 psi 

 
One (1) Air Manifold, consisting of: 

• Steel air diffuser drop assemblies 
• Seventy-two (7) diffuser heads 
• Air regulating valves 
• Pressure relief valves with pressure gauge 
• Diffuser drop connection valving 

 
One (1) Internal Recycle Pumps, consisting of: 

• 0.5 HP, 460V, 3-phase, 60 Hz 
• 70 gpm at 10 feet TDH 
• Complete with piping to flow control box 

 
3.6. Clarifier 

 
Two (2) Airlift Sludge Return Pumps 

• Sludge return to anoxictank or waste to sludge holding tank 
 
Two (2) Airlift Scum Return Pump 

• Scum return to aeration tank 
 

3.7. Disinfection 
 
One (1) UV Disinfection Units 

 
  

DRAFT



 

4100 Peavey Road • Chaska, Minnesota 55318 • USA 
 Telephone: (952) 448-6789 • Email: info@newterra.com • Fax: (952) 448-7293  4 

3.8. Sludge Holding Tank 
 
One (1) Air Manifold, consisting of: 

• Steel air diffuser drop assemblies 
• Eight (8) diffuser heads 
• Air regulating valves 
• Pressure relief valves with pressure gauge 
• Diffuser drop connection valving 
• Air supply shared with aeration tank 

 
One (1) Sludge Supernatant Baffle 

• Supernatant return to influent inlet 
 

3.9. Controls 
 
Prewiring of Electrical Components Installed in Tanks 
 
One (1) System Control Panel, consisting of: 

• NEMA outdoor-rated panel enclosure 
• Programmable logic controller 
• Touchscreen HMI 

 

4. Freight and Installation/Startup Supervision 
 
Freight, DAP Jobsite (Incoterms 2020) 
 
Startup and Installation Supervision, consisting of: 

• One trip, two days, including travel expenses 
 

5. Items Not Included 
• Installation 
• Civil Engineering 
• Digested Sludge Handling/Disposal (i.e. Sludge Pumps, Dewatering Equipment, 

etc.) 
• Chemicals and Chemical Feed Systems 
• Interconnecting Piping, Valves, and Fittings Outside of Basin 
• Concrete Anchor or Epoxy Bolts 
• Unloading, Storage, and Accounting of Equipment 
• Taxes or Duties of Any Kind 
• Anything not Specifically Mentioned Above 

 
TOTAL PRICE: $797,000 USD 

DRAFT



 

4100 Peavey Road • Chaska, Minnesota 55318 • USA 
 Telephone: (952) 448-6789 • Email: info@newterra.com • Fax: (952) 448-7293  5 

6. Adder – Flow Equalization 
 
Two (2) FRP Pre-Equalization Tanks, consisting of: 

• 36,930 gallons equalization volume per tank 
•  2 day storage at average flow 

 
Four (4) Flow Equalization Pumps (One Duty, One Standby per EQ Tank), 
consisting of: 

• 0.5 HP, 460V, 3-phase, 60 Hz 
• 28 gpm at 10 feet TDH 
• Complete with piping to flow control box 

 
Eight (8) Float Switches 
 
Two (2) Flow Equalization Blowers (One Duty, One Standby), consisting of: 

• 7.5 HP, 460V, 3-phase, 60 Hz 
• 185 CFM at 5 psi 

 
Coarse Bubble Diffusers Preinstalled 
 

ADDER PRICE: $474,000 USD 
 
 
NOTE:  Submittal and delivery schedule estimates are available upon request. 
  
 Quotation valid for 30 days. 
 
PAYMENT: 25% Upon Acceptance of Purchase Order (Due Net 30 Days) 
 25% Upon Submittal of Drawings for Approval (Due Net 30 Days) 
 25% Upon Approval to Order Materials (Due Net 30 Days) 
 25% Prior to Shipment (Invoice to be Supplied 30 Days in Advance) 
  
TERMS: General Terms and Conditions attached (5 pages) 
 DRAFT



DRAFT

AutoCAD SHX Text
%%uSECTION A-A

AutoCAD SHX Text
11'-3"

AutoCAD SHX Text
4"

AutoCAD SHX Text
4"

AutoCAD SHX Text
8'-9"

AutoCAD SHX Text
1'-6"

AutoCAD SHX Text
STRUCTURAL

AutoCAD SHX Text
STIFFENERS

AutoCAD SHX Text
ANCHOR TABS

AutoCAD SHX Text
FOUNDATION

AutoCAD SHX Text
PAD BY

AutoCAD SHX Text
OTHERS

AutoCAD SHX Text
11'-0"

AutoCAD SHX Text
2'-6"

AutoCAD SHX Text
3"

AutoCAD SHX Text
W.L.

AutoCAD SHX Text
S.S. DIFFUSER

AutoCAD SHX Text
DROP

AutoCAD SHX Text
35

AutoCAD SHX Text
PLOT

AutoCAD SHX Text
PROJECT NO.

AutoCAD SHX Text
SHEET          OF

AutoCAD SHX Text
SCALE

AutoCAD SHX Text
DATE

AutoCAD SHX Text
DATE

AutoCAD SHX Text
APPROVED

AutoCAD SHX Text
DRAWN

AutoCAD SHX Text
REV.

AutoCAD SHX Text
TITLE

AutoCAD SHX Text
DRAWING NO.

AutoCAD SHX Text
Telephone: 1(612)448-6789 Telex: 9105780838 Facsimile: 1(612)448-7293

AutoCAD SHX Text
P.O. Box 59144 Minneapolis, MN 55459 USA

AutoCAD SHX Text
Aeration Industries International, Inc.

AutoCAD SHX Text
REF.

AutoCAD SHX Text
PACKAGE W.W.T.S.

AutoCAD SHX Text
HIGH SCHOOL WWTP

AutoCAD SHX Text
SK93-044

AutoCAD SHX Text
2302235

AutoCAD SHX Text
AMD

AutoCAD SHX Text
5/3/2023

AutoCAD SHX Text
---

AutoCAD SHX Text
1 = 120 A

AutoCAD SHX Text
1

AutoCAD SHX Text
2

AutoCAD SHX Text
A1

AutoCAD SHX Text
%%uMODEL:

AutoCAD SHX Text
22,573 GAL.

AutoCAD SHX Text
6,000 GAL.

AutoCAD SHX Text
VOLUMES

AutoCAD SHX Text
S.H.T.

AutoCAD SHX Text
AERATION TANK A

AutoCAD SHX Text
ANOXIC TANK

AutoCAD SHX Text
6,300 GAL.

AutoCAD SHX Text
%%uPLAN

AutoCAD SHX Text
11'-3"

AutoCAD SHX Text
A

AutoCAD SHX Text
SUPERNATANT

AutoCAD SHX Text
BAFFLE

AutoCAD SHX Text
A

AutoCAD SHX Text
FLOW

AutoCAD SHX Text
CONTROL

AutoCAD SHX Text
BOX

AutoCAD SHX Text
45'-2 1/2"

AutoCAD SHX Text
AIR PIPING

AutoCAD SHX Text
CONNECTION

AutoCAD SHX Text
6" OUTLET W/

AutoCAD SHX Text
10" GROUT RING

AutoCAD SHX Text
SLUDGE RETURN

AutoCAD SHX Text
ANOXIC RECYCLE

AutoCAD SHX Text
%%uELEVATION

AutoCAD SHX Text
7'-9"

AutoCAD SHX Text
11'-0"

AutoCAD SHX Text
SLUDGE

AutoCAD SHX Text
RETURN

AutoCAD SHX Text
29'-3 1/2"

AutoCAD SHX Text
AERATION A

AutoCAD SHX Text
S.H.T.

AutoCAD SHX Text
FLOW CONTROL BOX

AutoCAD SHX Text
6" OUTLET W/

AutoCAD SHX Text
10" GROUT RING

AutoCAD SHX Text
SLUDGE RETURN

AutoCAD SHX Text
INLET FROM EQ TANK

AutoCAD SHX Text
OVERFLOW TO EQ TANK

AutoCAD SHX Text
8'-2"

AutoCAD SHX Text
ANOXIC

AutoCAD SHX Text
AI-40-FESH



DRAFT

AutoCAD SHX Text
35

AutoCAD SHX Text
PLOT

AutoCAD SHX Text
PROJECT NO.

AutoCAD SHX Text
SHEET          OF

AutoCAD SHX Text
SCALE

AutoCAD SHX Text
DATE

AutoCAD SHX Text
DATE

AutoCAD SHX Text
APPROVED

AutoCAD SHX Text
DRAWN

AutoCAD SHX Text
REV.

AutoCAD SHX Text
TITLE

AutoCAD SHX Text
DRAWING NO.

AutoCAD SHX Text
Telephone: 1(612)448-6789 Telex: 9105780838 Facsimile: 1(612)448-7293

AutoCAD SHX Text
P.O. Box 59144 Minneapolis, MN 55459 USA

AutoCAD SHX Text
Aeration Industries International, Inc.

AutoCAD SHX Text
REF.

AutoCAD SHX Text
PACKAGE W.W.T.S.

AutoCAD SHX Text
HIGH SCHOOL WWTP

AutoCAD SHX Text
SK93-044

AutoCAD SHX Text
2302235

AutoCAD SHX Text
AMD

AutoCAD SHX Text
5/2/2023

AutoCAD SHX Text
---

AutoCAD SHX Text
1 = 120 A

AutoCAD SHX Text
2

AutoCAD SHX Text
2

AutoCAD SHX Text
A1

AutoCAD SHX Text
%%uMODEL:

AutoCAD SHX Text
AI-40-FESH

AutoCAD SHX Text
7,891 GAL.

AutoCAD SHX Text
19,427 GAL.

AutoCAD SHX Text
VOLUMES

AutoCAD SHX Text
AERATION TANK B

AutoCAD SHX Text
CLARIFIERS

AutoCAD SHX Text
1'-6"

AutoCAD SHX Text
%%uSECTION B-B

AutoCAD SHX Text
INLET PORT

AutoCAD SHX Text
CLARIFIER

AutoCAD SHX Text
W.L.

AutoCAD SHX Text
SLUDGE

AutoCAD SHX Text
AIRLIFT

AutoCAD SHX Text
PUMP

AutoCAD SHX Text
11'-3"